



中国认可
国际互认
检测
TESTING
CNAS L3457



苏州中纺联检验技术服务有限公司

CNTAC Testing Service Co.,Ltd.(Suzhou)

地址：江苏省苏州市吴江区盛泽镇敦煌路 388 号汇赢金融大厦 1-2 楼

<http://www.fcl-sz.org.cn>

Floor 1-2,Huiying Financial Building,No.388,Dunhuang Road,Shengze,Wujiang,Suzhou,Jiangsu.

Tel: +86 512 63081315 Fax: +86 512 63515926

TESTING REPORT

Report security check web: www.fcl-sz.org.cn
Security code:0213436180

Report No. ZFLJ0504339

Page 1 of 3



cApplicant Information

Applicant Name : XIAMEN DSY TEXTILE CO.,LTD
Contact person : CADY YANG

Sample Information

Sample Description : White Meltblown
Style Name : Mask filter Meltblown
Sample Quantity : 17.5cm*1 roll

- Sample receiving/Test started date: 2020-10-14
- Report Date : 2020-10-23
- The original sample is stucked on the last paper.

Test Performed

Judgement according to:N/A
- Selected test(s) as requested by applicants. For details, refer to attached page(s).

Pronounce

The results shown in this report refer only to sample(s) tested unless otherwise stated.
All the items are performed in the standard conditions, except the noted cases.
Except for the requirement of the client, the test results and the conformity judgement of this report do not take the uncertainty of the test results into account.

Signed for and on behalf of

CNTAC Testing Service Co.,Ltd(Suzhou)

Approved by	Main testing by	Prepare by
王榴艳	惠永久	陈嘉颖

Pronounce(声明):

The results shown in this report refer only to sample(s) tested unless otherwise stated.(除非有其他说明, 测试结果只对来样负责。)
The test report cannot be reproduced, except in full.(本报告只能全部复制, 不得部分复制。)





中国认可
国际互认
检测
CNAS L3457



苏州中纺联检验技术服务有限公司
CNTAC Testing Service Co.,Ltd.(Suzhou)

地址：江苏省苏州市吴江区盛泽镇敦煌路 388 号汇赢金融大厦 1-2 楼
Floor 1-2,Huiying Financial Building,No.388,Dunhuang Road,Shengze,Wujiang,Suzhou,Jiangsu.

<http://www.fcl-sz.org.cn>

Tel: +86 512 63081315 Fax: +86 512 63515926

TESTING REPORT	Report security check web: www.fcl-sz.org.cn Security code:0213436180
Report No. ZFLJ0504339	Page 2 of 3



--- Test Result ---

Test Result	Requirements	Judgement
*1. Particle Filtration Efficiency <u>YY 0469-2011 Section 5.6.2</u>		
Air flow: 30L/min, Aerosol: NaCl Unit: <%>		
sample 1#	97.2	
sample 2#	96.3	
sample 3#	97.4	
Minimum	96.3	
*2. Bacterial Filtration Efficiency <u>YY 0469-2011 Appendix B</u>		
Test bacteria: Staphylococcus aureus ATCC6538, Air flow: 28.3L/min, Mean particle size: 3.0 μm Unit: <%>		
sample 1#	99.9	
sample 2#	99.9	
sample 3#	99.9	
3. Determination of Odors <u>GB 18401-2010 Section 6.7</u>		
Result	No odor	

Remark:

***Denoted the applied standard for the test method above is beyond the approved scope of CNAS&CMA for our testing center, the test was subcontracted to CNTAC Testing Service Co.,Ltd(Foshan), CMA No.:201719011139.

Pronounce(声明):

The results shown in this report refer only to sample(s) tested unless otherwise stated.(除非有其他说明, 测试结果只对来样负责。)
The test report cannot be reproduced, except in full.(本报告只能全部复制, 不得部分复制。)





中国认可
国际互认
检测
TESTING
CNAS L3457



苏州中纺联检验技术服务有限公司

CNTAC Testing Service Co.,Ltd.(Suzhou)

地址：江苏省苏州市吴江区盛泽镇敦煌路 388 号汇赢金融大厦 1-2 楼

<http://www.fcl-sz.org.cn>

Floor 1-2,Huiying Financial Building,No.388,Dunhuang Road,Shengze,Wujiang,Suzhou,JIANGSU.

Tel: +86 512 63081315 Fax: +86 512 63515926

TESTING REPORT

Report security check web: www.fcl-sz.org.cn
Security code:0213436180

Report No. ZFLJ0504339

Page 3 of 3



Original Sample



===== End of Report =====

Pronounce(声明):

The results shown in this report refer only to sample(s) tested unless otherwise stated.(除非有其他说明, 测试结果只对来样负责。)
The test report cannot be reproduced, except in full.(本报告只能全部复制, 不得部分复制。)

